
Prepared by:

AECOM
3292 Production Way, Floor 4 604 444 6400  tel
Burnaby, BC, Canada   V5A 4R4 604 294 8597  fax
www.aecom.com

Project Number:
60437708

Date:
July 28, 2016

Village of Lions Bay

Infrastructure Master Plan



AECOM Village of Lions Bays
Infrastructure Master Plan

AECOM:  2012-01-06
© 2009-2015 AECOM Canada Ltd. All Rights Reserved.

Volb IMP (Rev G)-Final

Statement of Qualifications and Limitations
The attached Report (the “Report”) has been prepared by AECOM Canada Ltd.  (“Consultant”) for the benefit of the client
(“Client”) in accordance with the agreement between Consultant and Client, including the scope of work detailed therein (the
“Agreement”).

The information, data, recommendations and conclusions contained in the Report (collectively, the “Information”):
[...]
goal. The intent of the expanded system would be to replace the private septic tanks servicing all properties outside of Kelvin
Grove.

The Village-Wide Sanitary Strategy included the following steps:

• Develop a high-level alignment plan
• Prepare a cost estimate
• Develop a hydraulic model and perform a flow / capacity analysis
• Identify treatment requirements

3.5.2 Alignment Plan

A concept-level sewer alignment plan was developed around the following assumptions and constraints:

• The system would be a mix of traditional gravity sewers and forcemains.
• Property connections will be at the front of properties.
• Easements through residential properties will be avoided where possible.
• Easements through the rail and highway corridor would be obtained from the relevant parties.
• The centralised wastewater treatment plant would be located at the existing WWTP location.

The high-level alignment plan is shown in Figure 3-3.



AECOM Village of Lions Bay
Infrastructure Master Plan

3.6

The future system included allowance for a possible housing development around Crystal Falls Rd. It was assumed that this
development would include the equivalent of approximately thirty (30) single family homes and that wastewater flows would flow
by gravity to a pump station at Brunswick Beach.  However, the future system doesn’t allow for any other future growth areas
that were proposed within the Village’s Draft Land Use Master Plan (2014).

The layout and topography of the Village will present significant and costly challenges, including:

• Approximately five (5) pump stations and force mains will be required, which is likely to have a significant ongoing
operational/maintenance cost and resourcing demand.

• The three Village areas (Brunswick Beach, Lions Bay and Kelvin Grove) are separated by creeks and significant distance
that will require multiple stages of pumping to connect. An easement may also be required through either the rail or highway
corridor in order to facilitate these connections.

• Properties that are downhill of the sanitary sewer will require a property connection that includes a sewage grinder and
pump. Sewage would be pumped to the front of the property (as opposed to gravity mains from the uphill properties).

• There are several very flat areas, (e.g. Brunswick Beach, lower Lions Bay Ave) that may require a low-pressure pumped
system instead of gravity sewers in order to reduce manhole depths, particularly where there is a high likelihood of
groundwater.



!!2

!!2
!!2
!!2

!!2
!!2!!2

!!2

!!2
!!2

!!2

!!2
!!2

!!2

!!2!!2!!2

!!2
!!2

!!2!!2
!!2

!!2!!2!!2!!2!!2!!2
!!2!!2

!!2
!!2!!2

!!2

!!2
!!2

!!2
!!2 !!2

!!2
!!2

!!2

!!2
!!2

!!2!!2!!2!!2
!!2

#

!!2

!!2
!!2 !!2

!!2 !!2

!!2
!!2

!!2

!!2

!!2

!!2
!!2

!!2

!!2

!!2

!!2

!!2
!!2

!!2
!!2

!!2 !!2

!!2

!!2 !!2
!!2

!!2

!!2
!!2!!2

!!2

!!2!!2

!!2 !!2
!!2 !!2

!!2

!!2
!!2

!!2
!!2 !!2

!!2

!!2

!!2

!!2
!!2

!!2
!!2

!!2!!2!!2

!!2!!2

!!2
!!2

!!2
!!2

!!2 !!2
!!2

!!2 !!2!!2

!!2

!!2
!!2

!!2

!!2!!2
!!2

!!2!!2

!!2!!2!!2!!2!!2!!2

!!2
!!2

!!2

!!2!!2
!!2 !!2

!!2
!!2

!!2

!!2 !!2 !!2

!!2

!!2

!!2
!!2 !!2 !!2

!!2
!!2 !!2

!!2

!!2

!!2

!!2
!!2

!!2 !!2

!!2 !!2

!!2
!!2

!!2!!2
!!2

!!2

!!2!!2

!!2 !!2!!2
!!2

!!2

!!2

!!2

!!2!!2

!!2

!!2!!2
!!2

!!2

!!2 !!2 !!2

!!2
!!2

!!2

!!2

!!2

!!2

!!2

!!2
!!2!!2 !!2

!!2
!!2

!!2
!!2
!!2

!!2

!!2

!!2
!!2

!!2

!!2
!!2

!!2

!!2!!2
!!2

!!2

"L

"L

"L

"L "L

3 3.

"L
!!2

#



AECOM Village of Lions Bay
Infrastructure Master Plan

3.8

3.5.3 Cost Estimate

The total capital cost for the Village-wide sanitary system was estimated to be $15.6 million. A breakdown of this estimate is
included in Table 3-2.  This estimate does not include private property costs such as private sewage grinders and pumps for
properties that are below the collection sewer.

Table 3-2: Cost Estimate of Proposed Sanitary Network

Item Unit Quantity Rate Cost

Force Main m 1568 $700 $1,097,600

Gravity Main m 8844 $900 $7,959,600

Pump Stations each 5 $500,000 $2,500,000

WWTP Upgrade each 1 $4,000,000 $4,000,000

TOTAL $15,557,200

3.5.4 Hydraulic Analysis

Hydraulic modelling of the potential Village-wide sanitary network described above was performed by GeoAdvice and the
detailed results are included in Appendix A2. The key findings of this assessment were as follows:

• The population being serviced by the expanded network was assumed to be 1,674, which was made up of the existing
Village population, population growth within the existing Village and additional population associated with a proposed new
housing development adjacent to Crystal Falls Rd.

• The peak wet weather flow (PWWF) was estimated at 61.70 L/s, made up of 41.67 L/s of Peak Dry Weather Flow (PDWF)
and 20.03 L/s of inflow and infiltration (I&I ).

• This flow estimate was based on the assumption that 80% of the Average Day Demand (ADD) water flows would be
converted to wastewater flows.

• Estimates of the PWWF at the pump stations are summarised in Table 3-3.

Table 3-3: PWWF at Pump Stations

Lift Station Approximate Lift Station Location PWWF
Flow (L/s)

PMP1 North End of Lions Bay Avenue 26.1

PMP2 South End of Panorama Road 2.0

PMP3 Near 3-Way Intersection of Lions Bay Avenue - East of Lions Bay Beach 47.6

PMP4 North End of Brunswick Beach Road 4.6

PMP5 Near 3-Way Intersection of Brunswick Beach Road - West of Northbound Brunswick Road Exit 7.2

3.5.5 Treatment Requirements

Hydraulic modelling of the potential Village-wide sanitary network estimated the PWWF to be 61.70 L/s. The licenced capacity of
the existing WWTP at Kelvin Grove is 340m3/day (3.9 L/s). Whilst the hydraulic modelling was notably conservative, it is obvious
that a centralised WWTP for a Village-wide sanitary system will need to have significantly higher capacity than the existing
WWTP.

There is likely to be a significant variation in flows reaching the centralised WWTP between the commencement and completion
of the Village-wide sanitary system. Subsequently, the Village may consider implementing a WWTP system that can be
incrementally expanded as the upstream network expands. Many modern package treatment plants can be expanded in phases
with relative ease.



AECOM Village of Lions Bay
Infrastructure Master Plan

3.9

3.5.6 Phasing

Due to the geographic distances and elevation changes involved, and the capital constraints of the Village, it is likely that a
Village-wide sanitary network will need to be installed over several stages. Whilst there is a high level of flexibility in rolling out
the sanitary network throughout the Village, there are two key steps that will need to be performed at the commencement of the
program:

• Upgrade WWTP (may be delayed temporarily if accurate flow measurement shows that the existing WWTP can handle an
increase in flows).

• Install Pump Station and Forcemain connecting lower Lions Bay to Kelvin Grove, along with any potential upgrades of the
existing Kelvin Grove sanitary sewers.

Development of the system would then “fan out” from the aforementioned pump station.

If the Village seeks to progress with the housing development near Crystal Falls Rd and service the development with a
municipal piped sanitary system, then the following items will need to be brought forward:

• Detailed planning and design of potential Village-wide system
• WWTP Upgrade
• All downstream pump stations and gravity mains

It may be possible to service this proposed development, and potentially Brunswick Beach, with a separate smaller package
WWTP located in the Brunswick Beach area. This option may negate the need for a long forcemain connecting Brunswick
Beach to Lions Bay, however the plant would likely need to be located near the water and would require a new effluent outfall.
This option was not considered in detail; however it may be a worthwhile for potential developers to consider this option.

3.6 Sanitary Treatment Review

3.6.1 Objectives

The objective of the Sanitary Treatment Review was to assess current and probable future wastewater quality regulations that
will affect the operation and maintenance of the sanitary system through the planning horizon.

3.6.2 Existing Scenario

Treatment System

Raw influent flows from the sanitary pipe network discharge into the Primary Clarifier and “Rotozone”, where heavy solids settle
to the bottom of the tank (Primary Sedimentation) and the Rotating Biological Contactor (RBC) performs secondary biological
treatment to reduce biological oxygen demand. The supernatant (separated liquid) flows into the secondary clarifier where
further sedimentation occurs.

Sludge from the primary and secondary clarifier is annually removed from the bottom of the tanks and disposed of off-site.
Effluent flows from the secondary clarifier are measured before being released through an ocean outfall approximately 180m
into Howe Sound.

A chlorine contact chamber was also installed at the time of construction, in preparation for possible increased treatment
requirements. The chamber has not yet been used but the Village is in a good position to add chlorine injection, should it be
required in the future.

The WWTP was initially licenced to operate under permit PE-5188. The treatment train of the existing WWTP is shown
diagrammatically in Figure 3-4.



AECOM Village of Lions Bay
Infrastructure Master Plan

3.10

Figure 3-4: WWTP Process Flow Chart

Existing Capacity and Flows

The current WWTP permit allows for an effluent discharge of up to 340m3/day. The previous WWTP mechanical condition
assessment noted that the maximum design capacity of the plant was 218m3/day; however the origin of this value is not stated.

Effluent data provided by operations staff shows that the average daily flows rarely exceed 100m3/day (Figure 3-5), however as
previously noted in the condition assessment (Section 3.2), the weir of the WWTP flow meter was found to have fallen out
during the condition assessment and this significantly impacts the reliability of the data. A previous planning project performed
for the Village stated that the average flow recorded in the WWTP logbooks was 190 - 200m3/day. If the average flows were in
fact 190-200 m3/day then the WWTP would be operating at approximately 90% of the assumed design capacity. This means
that the plant could accept a small amount of growth in the catchment (i.e. <10 houses) but any significant growth in the
catchment (i.e. >9 houses) would require upgrading the WWTP.

It should be noted that an average flow of 190 - 200m3/day is quite high for the estimated Kelvin Grove population of 257 people.
Efforts to reduce indoor water use (i.e. low flush toilets, water efficient appliances etc.) will help to reduce sanitary flows and may
delay required treatment plant upgrades.

The WWTP permit (340m3/day) is sufficient for the current lay-out under existing and future populations but would not be
sufficient if the system was expanded to take flow from other areas of the Village that are currently serviced through private
septic systems.



AECOM Village of Lions Bay
Infrastructure Master Plan

3.11

Figure 3-5: Average Daily Effluent Flow (m3/day) measured at WWTP

3.6.3 Wastewater Treatment Requirements

BC Municipal Wastewater Regulation

According to the BC Municipal Wastewater Regulation (“the Wastewater Regulation”), the existing wastewater treatment plant is
a secondary treatment plant and the effluent is categorised as Class C.

The effluent requirements for Class C effluent and the requirements listed on the permit are summarised in Table 3-4. It should
be noted that the current BC Municipal Wastewater Regulation requires a higher standard of treatment for TSS (45mg/L) than
originally listed on the permit (60mg/L).

Table 3-4: BC WWTP Effluent Requirements

Characteristic Requirement

BC Municipal WW Regulation
Class C

Ex. Permit

BOD5 (mg/L) 45 45

TSS (mg/L) 45 60

Federal Wastewater Systems Effluent Regulations

The federal Wastewater Systems Effluent Regulations (published July 18, 2012) established new national standards for
Canada's wastewater treatment systems and they are now in force. The regulations set effluent quality standards that can be
achieved through secondary treatment, or equivalent, of wastewater prior to discharge.

The regulations apply to wastewater systems designed to collect an average daily flow volume greater than 100m3. Whilst the
existing flow monitoring data suggests that the plant does not receive an average flow of greater than 100m3, the flow data was
unreliable and it is possible that the existing WWTP is indeed covered under this regulation.

The regulations have a number of WWTP classifications; however the Village’s plant was assessed to be a “Continuously
Discharging Wastewater Systems”, with an Annual Average Daily Volume of between 100m3 and 2500m3. It was assumed that
the Village does not have a “Transitional or Temporary Authorization”. The quality and sampling requirements relating to this
classification of plant is shown in Table 3-5 below.

0

50

100

150

200

250

Av
er

ag
e

Da
ily

Fl
ow

(k
L/

da
y)



AECOM Village of Lions Bay
Infrastructure Master Plan

3.12

Table 3-5: Federal Wastewater Requirements



AECOM Village of Lions Bay
Infrastructure Master Plan

3.13

3.6.4 Compliance

Treatment Performance

The results of WWTP effluent samples taken between January and July 2015 are shown in Figure 3-6. Based on this limited
sample size, the results show that the WWTP appears to be meeting the requirements of the BC Wastewater Regulation, and
appears to be compliant with the federal regulations for BOD and TSS.

Figure 3-6 : WWTP Effluent Sampling Results

Sampling Compliance

The federal regulations have additional effluent requirements relating to Total Residual Chlorine, Un-iodised Ammonia and
Acute Lethality. No information relating to these parameters was provided by the Village. It should be confirmed whether the
Village collects this information and whether it is required to do so.

3.6.5 Future Treatment Needs

Catalysts

Whilst the WWTP appears to performing satisfactorily under current conditions, there are several scenarios that should catalyse
formal plans to replace or upgrade the existing plant:

• Change in Wastewater effluent legislation that exceeds or approaches treatment capacity of the existing plant.
• Discontinuation of major parts (e.g. RBC drums).
• Age of Plant is 90% of its expected service life.
• Noticeable and consistent decline in treatment performance.
• Measured effluent exceeds 218 m3/day.
• Plans to add 10 or more connections.

Increased flow to the existing WWTP either through expansion of the existing sanitary sewer network or through increased
development within the Kelvin Grove area will likely require an increase in the treatment capacity at the WWTP.

Design Objectives

There are several constraints that will need to be considered in addressing wastewater treatment options over the short and
medium term. Table 3-6 outlines the Village-specific constraints that will need to be accounted for when selecting a WWTP
upgrade, if and when required.

The design flow capacity of a treatment plant will be highly dependent on the size of the sanitary network feeding it - the
capacity of the existing plant is ~300m3/day whilst hydraulic modelling of the full Village-wide sanitary network shows the final
estimated PWWF to be 5,330m3/day. Subsequently, an incrementally expandable WWTP system should be considered.

19
15

0

15

30

45

1/19/2015 4/13/2015 6/11/2015 7/20/2015 Average

C
on

ce
nt

ra
tio

n
(m

g/
L) BOD5 (mg/L)

TSS (mg/L)



AECOM Village of Lions Bay
Infrastructure Master Plan

3.14

Since the Village is a small community with limited technical staff it is critical that any future treatment options be simple to
manage and operate, unless the Village is willing to consider having a third party operate its WWTP. However, even if a third
party operates the plant, the Village will need to have sufficient resources and technical know-how to manage and work with the